
Water and Environmental Engineering
Department of Chemical Engineering
Master Thesis 2017

Olivia Söderman

Membrane screening 
to identify optimal properties 
when separating organic matter 

from Bolmen water





Postal address Visiting address Telephone 
P.O. Box 124 Naturvetarvägen 14 +46 46-222 82 85 
SE-221 00 Lund, Sweden  +46 46-222 00 00 
Web address  Telefax 
www.chemeng.lth.se  +46 46-222 45 26 

Membrane screening to identify optimal 
properties when separating organic matter 

from Bolmen water  

by 

Olivia Söderman 

Master Thesis number: 2017-02 

Water and Environmental Engineering 
Department of Chemical Engineering 

Lund University 

February 2017 
 
 
 
 
 
 
 
 
 

Supervisor: Professor Ann-Sofi Jönsson 
[...]
8.1 Sources of Error ......................................................................................................... 44 

9 Conclusion ........................................................................................................................ 47 



XII 

 

10 Future work ...................................................................................................................... 49 

11  References ....................................................................................................................... 51 

Appendix 1 ............................................................................................................................... 55 

Appendix 2 ............................................................................................................................... 56 

Appendix 3 ............................................................................................................................... 57 

 

 



1 

 

1 Introduction 

Being able to ensure a reliable source of potable water is a global issue and one that lately has 
gained more attention due to deteriorating quality of surface water. To secure a future produc-
tion of drinking water, the water treatment plants need to improve and alter their process to 
withstand the changes in raw water quality. There are different approaches to solving this issue 
and one that stands out and has increased in popularity is the use of membranes. In this study, 
different membranes were investigated in terms of their flux capacity and capability of separat-
ing organic material for the purpose of installing a membrane facility at a treatment plant in 
southern Sweden. 

The reason behind the deteriorating raw water quality derives from amplified fluctuations and 
increasing amounts of natural organic matter causing significant long-term effects in surface 
water across northern Europe as well as in North America. The NOM that finds its way to 
surface waters consists of humic and non-humic substances from decaying animals and plants 
and their waste products. The increased concentrations have several reasons, climate change 
and changes in soil acidification being two of them (Metsämuuronen, et al., 2014).  

NOM can be found in all surface water and is especially common in central and southern Swe-
den (Köhler & Lavonen, 2015). Since approximately 50% of the national drinking water is 
produced from surface water according to Svenskt Vatten (2016), it is a problem that needs to 
be obviated. NOM is in itself not a hazardous matter. However, if the separation is not sufficient 
the subsequent disinfection is less effective. Furthermore, dangerous by-products (DBPs from 
Disinfection by-product) can form when the organic material reacts with chlorine. Remaining 
NOM in outgoing drinking water also affects the aesthetic appearance such as colour, taste and 
odour which is not appealing for the consumers (Metsämuuronen, et al., 2014). Conventional 
WTPs usually include some kind of chemical coagulation step which bind the organic material 
in flocs and separate them from the water through precipitation. To be able to manage the in-
creasing levels of organic matter, a larger amount of the coagulant has to be dosed resulting in 
an augmenting sludge production as well as increasing costs. Hence, alternative methods to 
substitute or complement existing treatment steps have to be introduced in order to remove 
NOM.   

The study has been done in collaboration with Sydvatten which is one of the largest producers 
of potable water in Sweden and who has experienced the effect of increasing NOM in their 
surface waters. The production takes place at two different WTPs, Ringsjöverket and Vomb-
verket, where the feed water is currently taken from Lake Bolmen and Lake Vomb respectively 
(Sydvatten, 2016). The tunnel, which is delivering water from Bolmen to Ringsjöverket, will 
in the future be extended with a pipe in order to deliver water to Vombverket as well and will 
coincide with the construction of a new pre-treatment facility. Using membrane technology has 
been one of the suggested choices for this pre-treatment step hence the study has therefore 
focused on Bolmen which is the intended feed water.  

By using membrane technology as a pre-treatment step for the raw water in a conventional 
WTP, a successful separation of organic material can be accomplished as well as provide an 
extra microbiological barrier which removes bacteria and viruses (Lidén & Persson, 2016b). 
For the purpose of potable water treatment, an ultrafiltration (UF) step can be combined with 
coagulation to achieve satisfactory NOM removal results. Same or better results, with reference 
to water quality, can be accomplished by instead introduce a nanofiltration (NF) step. Previous 



2 

 

comparative studies between UF and NF membranes have shown that the latter generally results 
in a more effective separation which also includes DBP precursors and therefore, NF is prefer-
able for WTPs (Lidén & Persson, 2016a). This report is consequently, a comparative study of 
12 membranes ranging from UF to tight NF membranes. The membranes have different prop-
erties with different materials and densities and was evaluated by the quality and quantity of 
the permeate i.e. the filtered water.  

1.1 Aim 
The objective with this work has been to investigate screening properties for UF and primarily 
NF membranes, with the overall purpose to prevent the effects from increasing NOM content. 
The aim was to study the optimal membrane properties when screening for retention of organic 
matter with water from Lake Bolmen. The specific research questions that was investigated 
within the project were: 

 Which membrane/membranes are most suitable in terms of organic matter removal? 
 How will fouling affect the different membranes? 
 How will the flux and the ability to separate NOM change with varying operational 

conditions such as different transmembrane pressures? 

1.2 Limitations 
This comparison will focus on the efficiency and suitability when it comes to organic removal 
by membrane filtration, hence no calculations concerning cost or environmental impact will be 
included in the study. The microbiological barrier qualities of each membrane will not be in-
vestigated neither.  

The tests will be limited in terms of bench scale analyses where very small samples of the 
membranes were tested. In addition, due to the heat transfer from the pump, the tests also had 
to be executed at a higher temperature than what it should be operated at in full scale. Temper-
ature do affect the performance of a membrane as explained in section 5.3.6. However, it was 
kept at the same level for all tests in order to reduce the source of error.  

 

  



3 

 

2 Potable Water Treatment 

Potable water treatment has in some sense been in practice from 4000 B.C where the treatment 
were mostly a remedy for aesthetical issues (EPA, 2000). Since then, the process of treating 
water has evolved due to the raw water sources as well as the demands and requirements that 
exists in today’s society. In Sweden we have access to good quality drinking water in almost 
every tap. Raw water is usually plentiful and there are rarely any water shortages.  

2.1 General water treatment 
Half of the drinking water in Sweden is currently produced from surface water and the rest is a 
product from groundwater, whether it is natural or artificial. The natural groundwater is ex-
tracted from aquifers and pumped up from wells which means that the water is usually of much 
better quality than surface water due to the natural filtration that takes place. In some places 
one can create the same effect by letting surface water infiltrate layers of gravel and sand, hence 
creating an artificial groundwater. (Svenskt Vatten, 2016)  

Depending on the source of the water, the treatment can look slightly different when comparing 
treatment plants. However, it is common for surface water treatment plants to include pH ad-
justments, some kind of coagulation step, followed by flocculation and sedimentation, filtration 
and as a last step; disinfection. The process for groundwater treatment usually consists of fewer 
steps but includes similar treatment. (Svenskt Vatten, 2016) 

During the coagulation process, the settled flocs create a sludge which has to be disposed of or 
treated. Increasing levels of NOM in the surface water require more coagulant chemicals and 
in turn produces more sludge. The consequence is a higher environmental impact as well as an 
increased cost for the treatment plant. Hence alternative treatment options, such as membranes 
which can potentially reduce the sludge production, can also have additional positive effects 
from an environmental point of view in addition to a greater ability to separate organic matter.  

With this in mind, the study looked at two water treatment plants in southern Sweden, 
Ringsjöverket and Vombverket. Both of them are owned and operated by Sydvatten and are 
presented below.  

2.2 Ringsjöverket 
The WTP Ringsjöverket is situated in Stehag which is approximately 45 km northeast of 
Malmö. It was commissioned in 1963 and is now producing around 1.4 m3/s as a yearly average. 
The produced drinking water goes to the municipalities of Eslöv, Helsingborg, Höganäs, 
Kävlinge, Landskrona, Lomma, Lund, Svalöv, Ängelholm parts of Malmö and Staffanstorp. 
The feed water was initially taken from Lake Ringsjön. However, deteriorating quality and 
increasing demand initiated the construction of the Bolmen tunnel in 1975 which transports 
water from Lake Bolmen in Småland. The construction of the tunnel took 12 years to complete 
and is the result of prospective planning from five neighbouring municipalities who united and 
created Sydvatten AB. The tunnel is 80 km long and eventually ends up in a pipe network which 
carries the water from the tunnel to the WTP. The timespan for the water transport is around 
one week from Bolmen to Ringsjöverket. Out of the 1.3 m3/s which is transported in the tunnel, 
around 92% is water from Lake Bolmen and the rest comes from infiltrating groundwater. Be-



4 

 

sides Bolmen, Ringsjöverket can also use water from the closely situated Lake Ringsjön. How-
ever, this is just a redundant raw water source if something prohibits the water from Lake Bol-
men to be used. (Sydvatten, 2016) 

2.2.1 Process 
The surface water is filtered through a 500 μm drum filter at the inlet of the tunnel hence the 
first step at the WTP is a pH adjustment as shown in Figure 1. This is done to facilitate and 
streamline the chemical precipitation step. The chemicals used are sodium hydroxide for pH 
adjustment and ferrous chloride as a coagulant. The water is mixed in order for even flocs to 
form before it sediments using lamellas. Prior to the rapid sand filter, the pH is adjusted once 
more to precipitate any leftover iron which is then removed along with remaining flocs once 
filtrated. The slow sand filter improves odour and taste as well as degrades any organic material. 
The water is later dosed with carbon dioxide to increase the alkalinity before finally reaching 
the last step which is hypochlorite treatment as disinfection. (Lidèn, et al., 2015; Sydvatten, 
2016) 

 

Figure 1. Treatment steps at Ringsjöverket. Published with kind permission from Sydvatten. 

 

Ringsjöverket is currently commissioning another disinfection step which includes one of Swe-
den’s largest UV-light facilities. The UV treatment will complement the hypochlorite step 
which means that the chlorine dosage can be reduced. (Sydvatten, 2015) 

2.3 Vombverket 
Vombverket is Sydvattens second WTP and is also situated 45 km from Malmö. It was com-
missioned in 1948 and located next to the surface water source Lake Vomb where it draws 
approximately 1 m3/s from the lake. Vombverket produce drinking water to the municipalities 
of Burlöv, Malmö, Staffanstorp, Svedala, Vellinge and parts of Lund and Eslöv. (Sydvatten, 
2016)  

2.3.1 Process 
The process at Vombverket is designed to replicate the natural filtration process. It includes 54 
infiltration beds where the water seeps through sand and gravel layers to a groundwater reser-
voir. From the reservoir the water is pumped up from 114 different wells and then aerated to 
remove iron and manganese. A softening step is required to remove hardness from the water 
and is accomplished in a reactor where sodium hydroxide is added and lime precipitates. To be 
able to separate smaller particles and molecules, a mixing step with added ferrous chloride is 
placed before the rapid sand filters. Finally monochloramine is added to the water for its resid-
ual effects before distribution through high pressure pumps. The process is shown in Figure 2. 
(Sydvatten, 2016) 



5 

 

 

Figure 2. Treatment process at Vombverket. Published with kind permission from Sydvatten. 

2.4 Raw water 
The surface water sources used by the WTPs Ringsjöverket and Vomberket are presented be-
low. Characteristics of the lakes are found in Table 1. 

2.4.1 Lake Bolmen 
Lake Bolmen is located in Småland and is the 10th biggest lake in Sweden. The catchment area 
spreads out on 1650 km2 and constitutes of mostly forest (48%) but also wetlands (22%), lakes 
(20%) and pastures (9%). The lake is classified as an oligotrophic with mild humus content 
(VISS, 2015).  

2.4.2 Lake Ringsjön 
Unlike Bolmen, Lake Ringsjön is situated in close proximity to the WTP Ringsjöverket as in-
dicated by the name. The lake has a 395 km2 catchment area whereof the greater part of the land 
use consists of agriculture. According to VISS (2015) the lake suffers from eutrophication with 
increased levels of phosphorous as the main reason.  

2.4.3 Lake Vomb 
Lake Vombsjön is situated in the middle of the agriculture fields of Skåne and has a catchment 
area of 447 km2. It has been used as a surface water source for potable water treatment since 
the commissioning of the WTP in 1948. The surrounding activities and land uses have affected 
the lake which is suffering from eutrophication where an excess of primarily phosphorus is 
causing decreasing water quality and recurring algal blooms. (Sydvatten, 2016) 

Table 1. Mean annual water quality values for the three lakes used as raw water sources by 
Sydvatten. (Data was retrieved from the production rapport during 2015 from Sydvatten) 

 TOC (mg/l) Hardness ( °dH) Colour (mg/l Pt) Turbidity (FNU) 

Lake Bolmen 9.8 1.2* 73 2.1 

Lake Ringsjön 8.6 6.5 46.7 8.4 

Lake Vombsjön 6.9 10.4 25.6 4.2 

*Value taken from the Bolmen tunnel water.  



6 

 

2.5 Planned pipe addition to the Bolmen tunnel 
The tunnel, which is currently transporting water from Bolmen to Ringsjöverket, will in the 
future be extended with a pipe in order to deliver water to Vombverket as well. The feed water 
will then consist of both Bolmen water and water from Lake Vombsjön. The project will coin-
cide with the construction of a new pre-treatment facility at Vombverket which will be placed 
before the infiltration beds. The purpose of the pre-treatment is to reduce the organic matter and 
also potentially reduce pharmaceuticals and pesticides. This will most likely be accomplished 
with membrane filtration units and is the incitement behind the study. 

  



7 

 

3 Previous studies 

Comparative studies between membranes have been performed previously, some with the intent 
of analysing the organic matter removal. A recent study in Finland investigated the applicability 
of loose nanofiltration membranes for the removal of NOM. It was found that membranes with 
a cut-off of approximately 1-5kDa had the potential to satisfactorily reduce NOM concentra-
tions whilst achieve a low hardness reduction. Hence, these membrane properties would be 
suitable for soft waters. The 5 different membranes which were tested in the Finnish study 
ranged from tight NF membranes to UF. However it appears that the factor affecting the re-
moval efficiency of NOM was the material more than the actual pore size and distribution. 
(Laurell, et al., 2015)  

The results of membrane screenings are very site specific which means that the performance of 
a membrane can alter from location to location depending on the feed water and the surrounding 
conditions. However, there has been studies that have taken place at Ringsjöverket using mem-
brane filtration with water from Lake Bolmen. These studies, performed by Lidén et. al (2016a 
and 2016b), focused on hollow fibre membranes, HFUF with an added coagulant and HFNF, 
and compared these to the conventional treatment that is currently installed. The focus of the 
study was to investigate parameters which could be used to estimate cost and asses environ-
mental impact. The results from the study was that operational costs would increase by 6% and 
30% for HFUF and HFNF respectively. Although, from an environmental point of view there 
are benefits of using the HFNF due to the sludge reduction that the process can achieve. The 
metal that is used as the coagulant can be hard to recycle and there are also other environmental 
drawbacks with chemicals as coagulants that ends up in the sludge. Therefore, reducing or elim-
inating the coagulant chemicals would be ideal from a sustainable perspective.  

Lidén also claims that despite the fact that NF is more expensive due to a higher energy demand 
that derives from a higher pressure and crossflow, it can still be preferable even from an energy 
requirement perspective. It might not be excessively larger but simply a redistributed demand 
from production of chemicals to the hydraulic requirements that comes with the membrane 
plant.  

  



8 

 

 

 

  



9 

 

4 Organic Matter 

Organic matter are a large variety of chemical compounds all containing carbon. It can be found 
in terrestrial environments as well as aquatic and derives from the decomposition of animals 
and plants. Hence, organic matter has an important role in the movement of nutrients in our 
surroundings.   

4.1 What is Natural Organic Matter? 
Natural organic matter is present in all surface water and is the reason behind the brownish 
colour in lakes. The compounds that make up NOM, are mostly humic and is a mixture of 
inhomogeneous species that derives from decaying animals, plants and their residues 
(Metsämuuronen, et al., 2014). Beside terrestrial activities, NOM can also be derived from mi-
crobiological activities within the waterbody (Lidén, 2016). Humic substances are aromatic 
rings linked with aliphatic components and can be divided in three different categories based 
on solubility; humic acids, fulvic acids and humin (Sillanpää, 2014; Hong & Elimelech, 1997). 
These species come in varying molecular sizes, functional groups and properties. The compo-
sition is a result of pH, climate, microbiological degradation processes, ion and sediment con-
tent of the water and what kind of plant life that is present in the surroundings. The concentra-
tion of NOM present in surface water is therefore mainly dependent on two things; the biogeo-
chemical cycles of the surroundings and the seasonal variations. The latter affects the content 
in terms of heavy rains, snow melts, algal blooms or drain seasons when more or less of the 
organic matter makes its way to surface waters (Sillanpää, 2014; Metsämuuronen, et al., 2014).  

There are different analytical methods to approximate the aquatic NOM content. The most fre-
quent parameters to measure in order to monitor the water quality at WTPs are TOC, DOC, 
COD, UV254, turbidity and colour (Sillanpää, 2014). Dissolved organic carbon (DOC) is de-
fined as the organic content left in a water sample after its been filtrated through a 0.45 μm 
filter. However, it is usually approximated by measuring the TOC instead.  

In central and southern Sweden, humic surface water lakes are very common with an average 